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1.EXTERIOR 1 (H538)
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 1 H538 3006 Paper Tray Ass'y 1

 2 G025 2463 Document Tray - Extension 1

 3 G025 3007 Paper Guide 1

 4 G025 3029 Auxiliary Paper Tray 1

 5 G025 3039 Side Fence:- Auxiliary Paper Tray 1

 6 H538 1110 Document Tray 1

 7 G025 2432 ADF Right Cover 1

 8 G025 2431 ADF Left Cover 1

 9 G025 3006 Paper Tray 1

 10 H538 4110 Document Table Ass'y 1

 11 H538 1530 Upper Document Guide 1

 12 H538 1550 Paper Tray - Top 1

 13 G025 2461 Paper Tray - Back 1

 14 G025 2463 Document Tray - Extension 1

 15 G025 2462 Document Guide 1

 16 H538 4101 Front Inner Cover 1

 17 G025 1166 Seal - Lower Bracket 1

 18 H538 4103 Shield - Front Inner Cover 1

 19 H538 4111 Stopper Shaft - A 1

 19 H538 4113 Stopper Shaft - B : Infotec 1

 20 H538 4100 Front Cover 1

 21 H538 4114 Lock Lever - Cartridge 1

 22 H538 4112 Spring - Lock Lever 1

 23 G025 1212 Plate Spring 1

 24 H538 2100 Paper Exit Tray 1

 25 H538 2101 Paper Exit Tray - Extension 1

 26 G025 2479 Strap - Cover Open 1

 27 H515 3543 E-ring - Jre4 4

 28 G025 1213 Plate Spring - Left 1

 29 H538 4080 Front Cover Ass'y 1

 29 H538 4081 Front Cover Ass'y - Infotec 1

 30 H538 3406 Memory Card Cover 1

 31 H538 3016 Decal - Paper Limit 1

 

 

 101 0450 3010B Tapping Screw - M3x10

 102 0452 3010B Tapping Bind Screw - M3X10

 103 0452 3008B Tapping Screw - M3x8

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

1.EXTERIOR 1 (H538)

Ricoh Technical Services
MB 1
Spacer added

Ricoh Technical Services
Item 23
MB 1: Deleted

Ricoh Technical Services
Item 28
MB 1: Deleted

Ricoh Technical Services
Item 13
MB 4: Improved

Ricoh Technical Services
New Item 33, 34
MB 10
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2.EXTERIOR 2 (H538)
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 1 G025 2496 Shading Plate - ADF - Front 1

 2 G025 2437 Ground Plate - Document Feed Roller 1

 3 G025 1188 Polyester Film 1

 4 G020 1918 Decal - Laser Diode 1

 5 G025 5001 Paper Size Sensor 1

 6 G025 3038 Poliester Film 4

 7 G020 1917 Decal - LD 1

 8 H538 5150 Ground Wire - Op-port 1

 9 G025 1854 Laser Diode Unit 1

 10 G025 5032 Harness - Laser Unit 1

 11 G025 1308 Left Cover - GS 1

 12 G025 1209 Seal - Connector 1

 13 G025 1322 Seal - Cover 1

 14 G025 1321 Switch Guard 1

 15 H538 4117 Actuator - Interlock Switch 1

 16 H538 4116 Spring - Interlock Switch 1

 17 G025 1316 Decal - Motor - GS 1

 18 G025 1220 Decal - Supply 1

 19 H538 1021 Contact Image Sensor Ass'y 1

 20 H538 1100 ADF Frame 1

 21 H538 1113 Guide Mylar - Document Tray 2

 22 H538 4115 Actuator Support Lever 1

 23 H538 2046 Laser Unit 1

 24 H538 1115 Black Mylar - CIS 1

 25 H538 1109 CIS Sheet 1

 26 H538 5107 Harness – CIS 1

 27 H538 5152 Ground Wire - Upper Scanner 1

 

 

 

 

 

 

 

 

 101 0452 3008B Tapping Screw - M3x8

 102 0451 3006Z Tapping Screw - M3x6

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

2.EXTERIOR 2 (H538)

Ricoh Technical Services
Item 23
MB 1: Part number correction

Ricoh Technical Services
Item 1
MB 1: Deleted

Ricoh Technical Services
Item 9
MB 1: Deleted
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3.OPERATION PANEL (H538)
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 1 H538 3610 LCD Sheet 1

 1 H538 3611 LCD Sheet - Infotec 1

 1 H538 3612 LCD Sheet - Nashua 1

 1 H538 3613 LCD Sheet - Rex Rotary 1

 1 H538 3614 LCD Sheet - Ges 1

 2 H538 3817 Op Sheet - Center : English 1

 3 H538 3812 Op Sheet - Right : English 1

 4 H538 3814 Op Sheet - Start/stop : English 1

 5 H538 3813 Op Sheet - Left : English 1

 6 H538 3600 Op-Port Sub-unit- Europe 1

 6 H538 3605 Op-Port Sub-unit- Asia 1

 7 H538 6020 PCB - Op-port 1

 8 H538 3630 Quick Dial Sheet 1

 9 H538 5102 Harness - Op-port 1

 10 H538 5150 Ground Wire - Op-port 1

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

3.OPERATION PANEL (H538)

Ricoh Technical Services
MB 1
Spacer added
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4.DF UNIT (H538)
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 1 H538 1534 Antistatic Brush - Document Exit 1

 2 H538 1504 Guide Roller Shaft - R2 1

 3 H538 1533 Ground Sheet 1

 4 H538 1505 Plate Spring - R2 2

 5 H538 1503 Plate Spring - R1 2

 6 G025 2452 Actuator - Registration Sensor 1

 7 AW02 0075 Photointerruptor 2

 8 H538 1513 Pressure Spring - Separation 1

 9 H538 1502 Guide Roller Shaft - R1/R2 1

 10 G025 2451 Actuator - Document Sensor 1

 11 H538 1532 Spring - S1 Sensor 1

 12 H538 1507 Right Guide - Document Set 1

 13 H538 1523 Mylar Seal - Pick Up 1

 14 H538 1522 Pressure Spring - Pickup Roller 1

 15 H538 1521 Pressure Plate - Pickup Roller 1

 16 H538 1102 Drive Bracket 1

 17 H538 5050 ADF Stepping Motor 1

 18 H538 1563 Feed Gear - ADF 1

 19 H538 1565 ADF Shutter 1

 20 H538 1562 Feed Roller Clutch - ADF 1

 21 G025 2414 Coupled Gear - 25/33z 1

 22 H538 1106 Gear - 48Z/22Z 2

 23 G025 2455 Gear 23Z 2

 24 G025 2415 Gear - 27Z 1

 25 H538 1105 Gear - 43Z/22Z 2

 26 H538 1508 Left Guide - Document Set 1

 27 G025 2436 Ground Plate - R1/R2 Roller 1

 28 G025 2489 Cover - Ground Plate 1

 29 H538 1520 ADF Pick-up Roller 1

 30 G025 2439 Gear 20Z 1

 31 G025 2442 Gear 19Z 1

 32 H538 1566 Document Feed Roller 1

 33 H538 1561 Shaft - ADF Feed Roller 1

 34 H538 1103 R1 Roller 1

 35 G025 2438 Pressure Plate - Pick-up Roller 1

 36 H538 1104 R2 Roller 1

 37 H538 1101 ADF Base Frame 1

 38 H538 1512 Document Stopper 1

 39 H538 1511 ADF Separaton Pad 1

 40 H538 1510 Pad Holder 1

 41 H538 1501 Guide Roller - R1/R2 2

 42 H538 1012 Upper Guide Plate Ass'y - Scanner 1

 43 H538 1114 Guide Plate Spring 2

 44 H538 1509 Guide Roller - R2 2

 45 H538 1500 ADF Upper Frame 1

 46 H538 1116 Exit Finger 2

 47 H538 5104 Harness - S1/S2 1

 48 H538 5152 Ground Wire - Upper Scanner 1

 49 H538 5151 Ground Wire - Bracket/Tx Motor 1

 50 H538 1514 Pad Stopper 1

 51 H538 1551 Cushion - ADF Drive 1

 52 H538 1117 Tape - Exit Finger 2

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0452 3008B Tapping Screw - M3x8

 102 0451 3006B Tapping Screw - M3x6

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

4.DF UNIT (H538)

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

Ricoh Technical Services
Item 37
MB 1: Part number correction

Ricoh Technical Services
Item 38
MB 1: Part number correction

Ricoh Technical Services
Item 45
MB 1: Part number correction

Ricoh Technical Services
MB 1
Antistatic sheets added

Ricoh Technical Services
MB 3
Mylars added

Ricoh Technical Services
Item 6
MB 5: Improved
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5.TRANSPORT SECTION 1 (H538)
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 1 G025 3018 Left Bracket - Bottom Plate 1

 2 G025 3035 Polyester Film 2

 3 G046 3005 Base - Paper Feed 1

 4 G025 3042 Harness Stopper - Tonner End 1

 5 G025 3009 Bottom Plate Pad 1

 6 H538 3102 Paper Pick-up Cam 1

 7 H538 3101 Paper Feed Roller 1

 8 H538 3103 Paper Feed Housing 1

 9 G025 3034 Bushing - Paper Pick-up Bracket 1

 10 G025 3025 Polyester Film 1

 11 G025 5000 Toner End Sensor 1

 12 G025 3102 Spring - Toner End Sensor 1

 13 G025 3101 Bracket - Toner End Sensor 1

 14 G025 1117 Guide Plate - Paper Feed 1

 15 G025 3407 Bushing - Transfer Roller 2

 16 G025 3410 Transfer Roller 1

 17 G025 3405 Gear 28Z 1

 18 G025 3403 Transfer Roller Bracket 2

 19 G025 3404 Spring - Transfer Roller 2

 20 G025 1145 Antistatic Brush 1

 21 G025 1186 AC Harness Cover 1

 22 G025 1303 Coupled Gear - 23/54Z 1

 23 G025 1302 Coupled Gear - 23/41Z 1

 24 G025 3008 Coil Spring - Paper Pick-up 1

 25 G025 1311 Release Lever - Paper Feed 1

 26 G025 1307 Coupled Gear - 21/46Z 1

 27 G025 1301 Coupled Gear - 32/105Z 1

 28 G025 1327 Main Motor - DC24V 0.7A 1

 29 G025 3011 Gear 41Z 1

 30 G025 3003 Roller 2

 31 G025 1319 Wheel - Coupled Gear - 32/105Z 1

 32 H538 3026 Lever Spring - Paper Feed 1

 33 H538 3105 Spacer - Paper Feed 1

 34 G025 3202 Bottom Plate Ass'y - Paper Feed 1

 35 H538 3106 Pin - Paper Feed 1

 36 H538 3104 Torque Limitter - Paper Feed 1

 37 G046 3010 Pad - Base Stopper 1

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0957 3006 BScrew - M3X6

 102 0452 3008B Tapping Screw - M3x8

 103 0451 3006B Tapping Screw - M3x6

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

5.TRANSPORT SECTION 1 (H538)

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

Ricoh Technical Services
Item 34
MB 1: Deleted

Ricoh Technical Services
Item 1
MB 1: Part number corrected

Ricoh Technical Services
Item 36
MB 1: Part number correction

Ricoh Technical Services
Item 6
MB 7: Improved
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6.TRANSPORT SECTION 2 (H538)
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 1 G025 3204 Paper Separation Pad Ass'y 1

 2 H538 3407 Ground Plate - Base 1

 3 G025 1150 Grounding Spring - Cartridge 1

 4 G025 1158 Spring Stopper 1

 5 G025 1148 Terminal - Transfer - New 1

 6 G025 3031 Polyester Film 1

 7 G025 3033 Polyester Film 1

 8 G025 3040 Polyester Film 1

 9 G025 3023 Paper Separation Pad 1

 10 G025 3022 Bracket - Paper Separation Pad 1

 11 G025 3012 Roller 1

 12 G025 3019 Spring - Paper Separation Pad 1

 13 G025 3013 Plate Spring - Roller 2

 14 G025 3032 Polyester Film 2

 15 G025 3049 Spring - Paper Pick-up Sensor 1

 16 G025 3047 Actuator - Paper Pick-up Sensor 1

 17 G025 3048 Shaft - Paper Pick-up Sensor 1

 18 G025 1315 Motor Bracket 2 1

 19 G025 1314 Motor Bracket 1

 20 G025 1197 Thermistor Harness Cover 1

 21 G025 3016 Coil Spring - Actuator 1

 22 G025 3061 Actuator - Paper Pick-up Cam 1

 23 G025 1157 Spring - Cartridge Lock 1

 24 G025 4543 Spring - Exit Sensor Actuator 1

 25 G025 4530 Actuator - Paper Exit Sensor 1

 26 H538 3009 Ground Plate - DC Solenoid 1

 27 H538 5055 DC Solenoid 1

 28 G025 4516 Cushion - Sensor Actuator 1

 29 G025 1202 Polyester Film 2

 30 G025 1155 Terminal - Charge 1

 31 G025 1152 Ground Plate - Fusing Unit 1

 32 G025 1203 Polyester Film 1

 33 G025 1160 Ring M6 1

 34 G025 1153 Terminal - Development 1

 35 G025 1154 Terminal - Toner Supply 1

 36 G025 1184 Terminal Shield 1

 37 G025 3030 Spring - Paper Pick-up Stopper 1

 38 G025 3017 Stopper - Paper Pick-up 1

 39 G025 1151 Ground Plate - Paper Feed 1

 40 G025 1159 Terminal Cover 1

 41 G025 3043 Solenoid Slider 1

 42 H538 1560 Feeler Plate - Paper Exit Sensor 1

 43 H538 3027 Mylar Seal - Paper Feed 1

 44 H538 3300 Base Frame 1

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0452 3008B Tapping Screw - M3x8

 102 0451 3006B Tapping Screw - M3x6

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

6.TRANSPORT SECTION 2 (H538)

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

Ricoh Technical Services
MB 1
Insulating Sheet added

Ricoh Technical Services
Item 42
MB 9: Improved

Ricoh Technical Services
New Item
MB 10
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7.FUSING UNIT (H538)
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 1 G025 1326 Release Lever - Fusing 1

 2 G025 1323 Coupledgear- 41/38Z 1

 3 G025 1324 Gear 57Z 1

 4 G025 4715 Pressure Plate - Paper Exit Roller 3

 5 G025 4535 Roller 3

 6 G025 1325 Coupledgear -53/21Z 1

 7 H538 2002 Fusing Unit 1

 8 G025 1197 Thermistor Harness Cover 1

 9 G025 5034 Harness - Fusing Lamp 1

 10 G025 4701 Fusing Pressure Roller - 20 1

 11 G025 4506 Bushing - Pressure Roller 2

 12 G025 4712 Coil Spring - Pressure Roller - 20 2

 13 G046 4510 Lower Bracket - Fusing Unit - Gf30 1

 14 G025 4542 Guide Plate - Pressure Roller 1

 15 G025 5002 Thermistor 1

 16 G025 4524 Cleaning Felt Assy 1

 17 H538 2107 Upper Bracket - Fusing Unit 1

 18 G025 4704 Coupled Gear 17/24Z 1

 19 H538 2102 Stopper - Paper Exit 2

 20 G025 4717 Hot Roller Stopper - Right - 20 1

 21 G025 4703 Bushing - Hot Roller - 20 2

 22 G025 4536 Paper Exit Roller 1

 23 G025 4519 Right Terminal - Thermofuse 1

 24 G025 4714 Center Terminal - Thermofuse - 20 1

 25 G025 4521 Thermofuse 169 i c 1

 26 H538 2108 Left Terminal - Thermofuse 1

 27 H538 2105 Fusing Lamp 1

 28 G025 4700 Hot Roller - 20 1

 29 G025 4708 Gear - 40Z 1

 30 G025 4718 Hot Roller Stopper - Left - 20 1

 31 G025 4710 Pick-off Pawl - Fusing - 20 4

 32 G025 4546 Spring - Pick-off Pawl 4

 33 G025 4716 Ground Plate - Hot Roller - 20 1

 34 H538 2106 Thermofuse - 2 1

 35 G025 4720 Bushing - Exit Roller 1

 36 G025 4721 Spacer - Fusing - 20 2

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0957 3006B Screw - M3X6

 102 0452 3008B Tapping Screw - M3x8

 103 0957 3010B Screw - M3x10

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

7.FUSING UNIT (H538)

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

Ricoh Technical Services
Item 25
MB 2: Vendor change

Ricoh Technical Services
Item 1
MB 2: Vendor change
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8.ELECTRICAL SECTION (H538)
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 1 H538 5101 Harness - NCU 1

 2 5488 6162 PCB - NCU : EU 1

 2 5488 6172 PCB - NCU : Asia Cda2 1

 3 H538 3401 NCU Bracket 1

 4 H538 5108 Relay Harness - ADF Motor 1

 5 G025 5033 Harness - PC - Main 1

 6 H538 5105 Harness - Sensor 1

 7 G025 5034 Harness - Fusing Lamp 1

 8 G025 5032 Harness - Laser Unit 1

 9 H538 6010 PCB - MCB 1

 10 G025 1181 Shield - PCB - MCB 1

 11 G025 1185 PCB Spacer 4

 12 G025 1208 PCB Spacer 3

 13 H538 5000 Power Supply Unit - 200V 1

 14 G025 1209 Seal - Connector 1

 15 G025 1210 NCU Spacer 1

 16 G025 1140 Bottom Plate 1

 17 H538 4108 Rubber Foot - #4179 4

 18 G025 5049 Fan Motor 1

 19 G025 1191 Seal - Fan Motor - 2 1

 20 G025 1190 Seal - Fan Motor - 1 1

 21 H538 6100 PCB - FCU 1

 22 H538 3404 Speaker Guide Plate 1

 23 H538 5054 Monitor Speaker 1

 24 H538 3403 IC Card Guide 1

 25 H538 3400 FCU Bracket 1

 26 G025 1192 Seal - Fan Motor Bracket 1

 27 H538 5104 Harness - S1/S2 1

 28 H538 5102 Harness - Op-Port 1

 29 H538 5107 Harness - CIS 1

 

 

 

 

 

 101 0453 030B Tapping Screw - M3x30

 102 0451 3006B Tapping Screw - M3x6

 103 1105 0310 Harness Clamp - LWS-1S

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

8.ELECTRICAL SECTION (H538)

Ricoh Technical Services
Item 16
MB 6: Part standardization

Ricoh Technical Services
Item 22
MB 8: Improved

Ricoh Technical Services
Item 24
MB 8: Improved

Ricoh Technical Services
MB 8
Parts added

Ricoh Technical Services
Item 102
MB 8: Quantity increased



18

 

 

9.DECAL AND SPECIAL TOOLS (H538)
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 1 G020 1917 Decal - LD 1

 2 G020 1918 Decal - Laser Diode (230V) 1

 3 G025 1220 Decal - Supply 1

 4 G025 1316 Decal - Motor - GS 1

 5 H516 4095 Decal - Energystar 1

 6 H538 3630 Quick Dial Sheet 1

 7 H538 3812 Op Sheet - Right : English 1

 8 H538 3813 Op Sheet - Left : English 1

 9 H538 3814 Op Sheet - Start/Stop : English 1

 10 H538 3817 Op Sheet - Center : English 1

 11 H538 3610 LCD Sheet 1

 11 H538 3611 LCD Sheet - Infotec 1

 11 H538 3612 LCD Sheet - Nashuatec 1

 11 H538 3613 LCD Sheet - Rex Rotary 1

 11 H538 3614 LCD Sheet - Ges 1

 12 H538 8609 Operating Instructions - Basic H538-51 1

 12 H538 8629 Operating Instructions - Basic H538-59 1

 12 H538 8702 Operating Instructions - Advance H538-51 1

 12 H538 8703 Operating Instructions - Advance H538-59 1

 13 H538 3016 Decal - Paper Limit 1

 

Description
Q’ty Per
Assembly

Part No.
Index
No.

Description
Q’ty Per
Assembly

Part No.
Index
No.

9.DECAL AND SPECIAL TOOLS (H538)



 

Parts Index
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 H538 1012 Upper Guide Plate Ass'y - Scanner   9- 42

 H538 1021 Contact Image Sensor Ass'y   5- 19

 H538 1100 ADF Frame   5- 20

 H538 1101 ADF Base Frame   9- 37

 H538 1102 Drive Bracket   9- 16

 H538 1103 R1 Roller   9- 34

 H538 1104 R2 Roller   9- 36

 H538 1105 Gear - 43Z/22Z   9- 25

 H538 1106 Gear - 48Z/22Z   9- 22

 H538 1109 CIS Sheet   5- 25

 H538 1110 Document Tray   3-  6

 H538 1113 Guide Mylar - Document Tray   5- 21

 H538 1114 Guide Plate Spring   9- 43

 H538 1115 Black Mylar - CIS   5- 24

 H538 1116 Exit Finger   9- 46

 H538 1117 Tape - Exit Finger   9- 52

 H538 1500 ADF Upper Frame   9- 45

 H538 1501 Guide Roller - R1/R2   9- 41

 H538 1502 Guide Roller Shaft - R1/R2   9-  9

 H538 1503 Plate Spring - R1   9-  5

 H538 1504 Guide Roller Shaft - R2   9-  2

 H538 1505 Plate Spring - R2   9-  4

 H538 1507 Right Guide - Document Set   9- 12

 H538 1508 Left Guide - Document Set   9- 26

 H538 1509 Guide Roller - R2   9- 44

 H538 1510 Pad Holder   9- 40

 H538 1511 ADF Separaton Pad   9- 39

 H538 1512 Document Stopper   9- 38

 H538 1513 Pressure Spring - Separation   9-  8

 H538 1514 Pad Stopper   9- 50

 H538 1520 ADF Pick-up Roller   9- 29

 H538 1521 Pressure Plate - Pickup Roller   9- 15

 H538 1522 Pressure Spring - Pickup Roller   9- 14

 H538 1523 Mylar Seal - Pick Up   9- 13

 H538 1530 Upper Document Guide   3- 11

 H538 1532 Spring - S1 Sensor   9- 11

 H538 1533 Ground Sheet   9-  3

 H538 1534 Antistatic Brush - Document Exit   9-  1

 H538 1550 Paper Tray - Top   3- 12

 H538 1551 Cushion - ADF Drive   9- 51

 H538 1560 Feeler Plate - Paper Exit Sensor  13- 42

 H538 1561 Shaft - ADF Feed Roller   9- 33

 H538 1562 Feed Roller Clutch - ADF   9- 20

 H538 1563 Feed Gear - ADF   9- 18

 H538 1565 ADF Shutter   9- 19

 H538 1566 Document Feed Roller   9- 32

 H538 2002 Fusing Unit  15-  7

 H538 2046 Laser Unit   5- 23

 H538 2100 Paper Exit Tray   3- 24

 H538 2101 Paper Exit Tray - Extension   3- 25

 H538 2102 Stopper - Paper Exit  15- 19

 H538 2105 Fusing Lamp  15- 27

 H538 2106 Thermofuse - 2  15- 34

 H538 2107 Upper Bracket - Fusing Unit  15- 17

 H538 2108 Left Terminal - Thermofuse  15- 26

 H538 3006 Paper Tray Ass'y   3-  1

 H538 3009 Ground Plate - DC Solenoid  13- 26

 H538 3016 Decal - Paper Limit  19- 13

 H538 3016 Decal - Paper Limit   3- 31

 H538 3026 Lever Spring - Paper Feed  11- 32

 H538 3027 Mylar Seal - Paper Feed  13- 43

 H538 3101 Paper Feed Roller  11-  7

 H538 3102 Paper Pick-up Cam  11-  6

 H538 3103 Paper Feed Housing  11-  8

 H538 3104 Torque Limitter - Paper Feed  11- 36

 H538 3105 Spacer - Paper Feed  11- 33

 H538 3106 Pin - Paper Feed  11- 35

 H538 3300 Base Frame  13- 44

 H538 3400 FCU Bracket  17- 25

 H538 3401 NCU Bracket  17-  3

Parts Index

Description
Page and
Index No.

Part No.Description
Page and
Index No.

Part No.
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 H538 3403 IC Card Guide  17- 24

 H538 3404 Speaker Guide Plate  17- 22

 H538 3406 Memory Card Cover   3- 30

 H538 3407 Ground Plate - Base  13-  2

 H538 3600 Op-Port Sub-unit- Europe   7-  6

 H538 3605 Op-Port Sub-unit- Asia   7-  6

 H538 3610 LCD Sheet   7-  1

 H538 3610 LCD Sheet  19- 11

 H538 3611 LCD Sheet - Infotec  19- 11

 H538 3611 LCD Sheet - Infotec   7-  1

 H538 3612 LCD Sheet - Nashuatec  19- 11

 H538 3612 LCD Sheet - Nashua   7-  1

 H538 3613 LCD Sheet - Rex Rotary  19- 11

 H538 3613 LCD Sheet - Rex Rotary   7-  1

 H538 3614 LCD Sheet - Ges   7-  1

 H538 3614 LCD Sheet - Ges  19- 11

 H538 3630 Quick Dial Sheet  19-  6

 H538 3630 Quick Dial Sheet   7-  8

 H538 3812 Op Sheet - Right : English  19-  7

 H538 3812 Op Sheet - Right : English   7-  3

 H538 3813 Op Sheet - Left : English  19-  8

 H538 3813 Op Sheet - Left : English   7-  5

 H538 3814 Op Sheet - Start/Stop : English  19-  9

 H538 3814 Op Sheet - Start/stop : English   7-  4

 H538 3817 Op Sheet - Center : English  19- 10

 H538 3817 Op Sheet - Center : English   7-  2

 H538 4080 Front Cover Ass'y   3- 29

 H538 4081 Front Cover Ass'y - Infotec   3- 29

 H538 4100 Front Cover   3- 20

 H538 4101 Front Inner Cover   3- 16

 H538 4103 Shield - Front Inner Cover   3- 18

 H538 4108 Rubber Foot - #4179  17- 17

 H538 4110 Document Table Ass'y   3- 10

 H538 4111 Stopper Shaft - A   3- 19

 H538 4112 Spring - Lock Lever   3- 22

 H538 4113 Stopper Shaft - B : Infotec   3- 19

 H538 4114 Lock Lever - Cartridge   3- 21

 H538 4115 Actuator Support Lever   5- 22

 H538 4116 Spring - Interlock Switch   5- 16

 H538 4117 Actuator - Interlock Switch   5- 15

 H538 5000 Power Supply Unit - 200V  17- 13

 H538 5050 ADF Stepping Motor   9- 17

 H538 5054 Monitor Speaker  17- 23

 H538 5055 DC Solenoid  13- 27

 H538 5101 Harness - NCU  17-  1

 H538 5102 Harness - Op-port   7-  9

 H538 5102 Harness - Op-Port  17- 28

 H538 5104 Harness - S1/S2   9- 47

 H538 5104 Harness - S1/S2  17- 27

 H538 5105 Harness - Sensor  17-  6

 H538 5107 Harness - CIS  17- 29

 H538 5107 Harness - CIS   5- 26

 H538 5108 Relay Harness - ADF Motor  17-  4

 H538 5150 Ground Wire - Op-port   5-  8

 H538 5150 Ground Wire - Op-port   7- 10

 H538 5151 Ground Wire - Bracket/Tx Motor   9- 49

 H538 5152 Ground Wire - Upper Scanner   9- 48

 H538 5152 Ground Wire - Upper Scanner   5- 27

 H538 6010 PCB - MCB  17-  9

 H538 6020 PCB - Op-port   7-  7

 H538 6100 PCB - FCU  17- 21

 H538 8609 Operating Instructions - Basic H538-51  19- 12

 H538 8629 Operating Instructions - Basic H538-59  19- 12

 H538 8702 Operating Instructions - Advance H538-51  19- 12

 H538 8703 Operating Instructions - Advance H538-59  19- 12

 

 

 

 

 

Description
Page and
Index No.

Part No.Description
Page and
Index No.

Part No.
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 AW02 0075 Photointerruptor   9-  7

 G020 1917 Decal - LD  19-  1

 G020 1917 Decal - LD   5-  7

 G020 1918 Decal - Laser Diode   5-  4

 G020 1918 Decal - Laser Diode (230V)  19-  2

 G025 1117 Guide Plate - Paper Feed  11- 14

 G025 1140 Bottom Plate  17- 16

 G025 1145 Antistatic Brush  11- 20

 G025 1148 Terminal - Transfer - New  13-  5

 G025 1150 Grounding Spring - Cartridge  13-  3

 G025 1151 Ground Plate - Paper Feed  13- 39

 G025 1152 Ground Plate - Fusing Unit  13- 31

 G025 1153 Terminal - Development  13- 34

 G025 1154 Terminal - Toner Supply  13- 35

 G025 1155 Terminal - Charge  13- 30

 G025 1157 Spring - Cartridge Lock  13- 23

 G025 1158 Spring Stopper  13-  4

 G025 1159 Terminal Cover  13- 40

 G025 1160 Ring M6  13- 33

 G025 1166 Seal - Lower Bracket   3- 17

 G025 1181 Shield - PCB - MCB  17- 10

 G025 1184 Terminal Shield  13- 36

 G025 1185 PCB Spacer  17- 11

 G025 1186 AC Harness Cover  11- 21

 G025 1188 Polyester Film   5-  3

 G025 1190 Seal - Fan Motor - 1  17- 20

 G025 1191 Seal - Fan Motor - 2  17- 19

 G025 1192 Seal - Fan Motor Bracket  17- 26

 G025 1197 Thermistor Harness Cover  15-  8

 G025 1197 Thermistor Harness Cover  13- 20

 G025 1202 Polyester Film  13- 29

 G025 1203 Polyester Film  13- 32

 G025 1208 PCB Spacer  17- 12

 G025 1209 Seal - Connector   5- 12

 G025 1209 Seal - Connector  17- 14

 G025 1210 NCU Spacer  17- 15

 G025 1212 Plate Spring   3- 23

 G025 1213 Plate Spring - Left   3- 28

 G025 1220 Decal - Supply  19-  3

 G025 1220 Decal - Supply   5- 18

 G025 1301 Coupled Gear - 32/105Z  11- 27

 G025 1302 Coupled Gear - 23/41Z  11- 23

 G025 1303 Coupled Gear - 23/54Z  11- 22

 G025 1307 Coupled Gear - 21/46Z  11- 26

 G025 1308 Left Cover - GS   5- 11

 G025 1311 Release Lever - Paper Feed  11- 25

 G025 1314 Motor Bracket  13- 19

 G025 1315 Motor Bracket 2  13- 18

 G025 1316 Decal - Motor - GS  19-  4

 G025 1316 Decal - Motor - GS   5- 17

 G025 1319 Wheel - Coupled Gear - 32/105Z  11- 31

 G025 1321 Switch Guard   5- 14

 G025 1322 Seal - Cover   5- 13

 G025 1323 Coupledgear- 41/38Z  15-  2

 G025 1324 Gear 57Z  15-  3

 G025 1325 Coupledgear -53/21Z  15-  6

 G025 1326 Release Lever - Fusing  15-  1

 G025 1327 Main Motor - DC24V 0.7A  11- 28

 G025 1854 Laser Diode Unit   5-  9

 G025 2414 Coupled Gear - 25/33z   9- 21

 G025 2415 Gear - 27Z   9- 24

 G025 2431 ADF Left Cover   3-  8

 G025 2432 ADF Right Cover   3-  7

 G025 2436 Ground Plate - R1/R2 Roller   9- 27

 G025 2437 Ground Plate - Document Feed Roller   5-  2

 G025 2438 Pressure Plate - Pick-up Roller   9- 35

 G025 2439 Gear 20Z   9- 30

 G025 2442 Gear 19Z   9- 31

 G025 2451 Actuator - Document Sensor   9- 10

 G025 2452 Actuator - Registration Sensor   9-  6
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 G025 2455 Gear 23Z   9- 23

 G025 2461 Paper Tray - Back   3- 13

 G025 2462 Document Guide   3- 15

 G025 2463 Document Tray - Extension   3-  2

 G025 2463 Document Tray - Extension   3- 14

 G025 2479 Strap - Cover Open   3- 26

 G025 2489 Cover - Ground Plate   9- 28

 G025 2496 Shading Plate - ADF - Front   5-  1

 G025 3003 Roller  11- 30

 G025 3006 Paper Tray   3-  9

 G025 3007 Paper Guide   3-  3

 G025 3008 Coil Spring - Paper Pick-up  11- 24

 G025 3009 Bottom Plate Pad  11-  5

 G025 3011 Gear 41Z  11- 29

 G025 3012 Roller  13- 11

 G025 3013 Plate Spring - Roller  13- 13

 G025 3016 Coil Spring - Actuator  13- 21

 G025 3017 Stopper - Paper Pick-up  13- 38

 G025 3018 Left Bracket - Bottom Plate  11-  1

 G025 3019 Spring - Paper Separation Pad  13- 12

 G025 3022 Bracket - Paper Separation Pad  13- 10

 G025 3023 Paper Separation Pad  13-  9

 G025 3025 Polyester Film  11- 10

 G025 3029 Auxiliary Paper Tray   3-  4

 G025 3030 Spring - Paper Pick-up Stopper  13- 37

 G025 3031 Polyester Film  13-  6

 G025 3032 Polyester Film  13- 14

 G025 3033 Polyester Film  13-  7

 G025 3034 Bushing - Paper Pick-up Bracket  11-  9

 G025 3035 Polyester Film  11-  2

 G025 3038 Poliester Film   5-  6

 G025 3039 Side Fence:- Auxiliary Paper Tray   3-  5

 G025 3040 Polyester Film  13-  8

 G025 3042 Harness Stopper - Tonner End  11-  4

 G025 3043 Solenoid Slider  13- 41

 G025 3047 Actuator - Paper Pick-up Sensor  13- 16

 G025 3048 Shaft - Paper Pick-up Sensor  13- 17

 G025 3049 Spring - Paper Pick-up Sensor  13- 15

 G025 3061 Actuator - Paper Pick-up Cam  13- 22

 G025 3101 Bracket - Toner End Sensor  11- 13

 G025 3102 Spring - Toner End Sensor  11- 12

 G025 3202 Bottom Plate Ass'y - Paper Feed  11- 34

 G025 3204 Paper Separation Pad Ass'y  13-  1

 G025 3403 Transfer Roller Bracket  11- 18

 G025 3404 Spring - Transfer Roller  11- 19

 G025 3405 Gear 28Z  11- 17

 G025 3407 Bushing - Transfer Roller  11- 15

 G025 3410 Transfer Roller  11- 16

 G025 4506 Bushing - Pressure Roller  15- 11

 G025 4516 Cushion - Sensor Actuator  13- 28

 G025 4519 Right Terminal - Thermofuse  15- 23

 G025 4521 Thermofuse 169 i c  15- 25

 G025 4524 Cleaning Felt Assy  15- 16

 G025 4530 Actuator - Paper Exit Sensor  13- 25

 G025 4535 Roller  15-  5

 G025 4536 Paper Exit Roller  15- 22

 G025 4542 Guide Plate - Pressure Roller  15- 14

 G025 4543 Spring - Exit Sensor Actuator  13- 24

 G025 4546 Spring - Pick-off Pawl  15- 32

 G025 4700 Hot Roller - 20  15- 28

 G025 4701 Fusing Pressure Roller - 20  15- 10

 G025 4703 Bushing - Hot Roller - 20  15- 21

 G025 4704 Coupled Gear 17/24Z  15- 18

 G025 4708 Gear - 40Z  15- 29

 G025 4710 Pick-off Pawl - Fusing - 20  15- 31

 G025 4712 Coil Spring - Pressure Roller - 20  15- 12

 G025 4714 Center Terminal - Thermofuse - 20  15- 24

 G025 4715 Pressure Plate - Paper Exit Roller  15-  4

 G025 4716 Ground Plate - Hot Roller - 20  15- 33

 G025 4717 Hot Roller Stopper - Right - 20  15- 20
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 G025 4718 Hot Roller Stopper - Left - 20  15- 30

 G025 4720 Bushing - Exit Roller  15- 35

 G025 4721 Spacer - Fusing - 20  15- 36

 G025 5000 Toner End Sensor  11- 11

 G025 5001 Paper Size Sensor   5-  5

 G025 5002 Thermistor  15- 15

 G025 5032 Harness - Laser Unit  17-  8

 G025 5032 Harness - Laser Unit   5- 10

 G025 5033 Harness - PC - Main  17-  5

 G025 5034 Harness - Fusing Lamp  17-  7

 G025 5034 Harness - Fusing Lamp  15-  9

 G025 5049 Fan Motor  17- 18

 G046 3005 Base - Paper Feed  11-  3

 G046 3010 Pad - Base Stopper  11- 37

 G046 4510 Lower Bracket - Fusing Unit - Gf30  15- 13

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 5488 6162 PCB - NCU : EU  17-  2

 5488 6172 PCB - NCU : Asia Cda2  17-  2
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 0450 3010B Tapping Screw - M3x10   3-101

 0451 3006B Tapping Screw - M3x6  17-102

 0451 3006B Tapping Screw - M3x6  13-102

 0451 3006B Tapping Screw - M3x6   9-102

 0451 3006B Tapping Screw - M3x6  11-103

 0451 3006Z Tapping Screw - M3x6   5-102

 0452 3008B Tapping Screw - M3x8  15-102

 0452 3008B Tapping Screw - M3x8  13-101

 0452 3008B Tapping Screw - M3x8  11-102

 0452 3008B Tapping Screw - M3x8   9-101

 0452 3008B Tapping Screw - M3x8   5-101

 0452 3008B Tapping Screw - M3x8   3-103

 0452 3010B Tapping Bind Screw - M3X10   3-102

 0453 030B Tapping Screw - M3x30  17-101

 0957 3006 BScrew - M3X6  11-101

 0957 3006B Screw - M3X6  15-101

 0957 3010B Screw - M3x10  15-103

 1105 0310 Harness Clamp - LWS-1S  17-103
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